PLEASE READ BEFORE ASSEMBLY.

IF YOU NEED HELP WITH THIS PRODUCT PLEASE CONTACT CUSTOMER SERVICES. +

GO KART

This product is to be assembled by an adult.

Please remove all packaging before giving to a child.

WARNINGS:

DO NOT LET CHILD PLAY IN THE STREET.
DO NOT USE THIS GO KART ON OR NEAR A SLOPE.

DO NOT LET CHILD PLAY ON STAIRS, PORCH OR
ANYWHERE ELSE WHERE THE CHILD MIGHT FALL.

WHEN USING THIS PRODUCT, CHILDREN SHOULD BE
UNDER ADULT SUPERVISION AT ALL TIMES.

DO NOT USE GO KART NEAR STOVES, HEATERS,
IRONING BOARDS, POOLS OR NEAR ANY OTHER HOT
OR DANGEROUS OBJECTS.

DO NOT LEAVE GO KART OUTSIDE AND PROTECT IT
FROM THE WEATHER.

DO NOT BUMP INTO WALLS, POLES,
CAUSE POSSIBLE INJURY AND/OR DA
VEHICLE.

PROTECTIVE'EQUIPMENT SHOULD BE WORN.
MV RECOMMENDS THE USE OF PROTECTIVE PADS AND
HELMET WHEN USING THIS PRODUCT.

NOT TO BE USED |
FOR AGE 3+ YEARS

RECOMMENDED TYRE PRESSURE: 30 PSI. CHECK TYRE
PRESSURE EVERY TIME BEFORE USE.

FOR A CHILD WEIGHT NOT EXCEEDING 30KGS-

AN ADULT SHOULD CARRY OUT CHECKS AND MAINTENANCE
OF THE PARTS AT REGULAR INTERVALS. IF THESE CHECKS
ARE NOT CARRIED OUT THE TOY COULD OVERTURN

OR CAUSE A FALL.

Retain this information for future reference.

#CE o

Design and colour may vary.

Please retain this leaflet for reference to the manufacturer.

Carefully made in China to European Safety Standards.
DISTRIBUTED BY

Sy G
MV SPORTS (HONG KONG) LTD
Austin Tower » Room 1001 - 03 1005 - 1007+ m
10th Floor « 152 Austin Road * T.S.T. Kowloon+

Hong Kong

MV CUSTOMER SERVICES

We make every effort to ensure that this product reaches you in
satisfactory condition. However if you have any queries, need
assistaree, or find this product defective, pleasecontact our
Customer Helpline: cusomer.sevices@ mvsports.com.
Alternatively, you can call on 08708404255.

PRODUCT No. M14459

N\
TOOLS ‘
EQUIRED \

Screwdrive

"CONTENTS

SEAT STEERING WHEEL

STEERING SHAFT (

YEARS

FRONT PANEL

.‘

) .
..
FRONT

PLATE

NOT INCLUDED

4PCS X M5 40MM BOLTS
4PCS X M5 45MM BOLTS
2PCS X M5 50MM BOLTS

4PC X DIAS 14MM WASHERS
6PCS X DIA5 12MM WASHERS
10PCS X M5 NUTS

eering support to
of the go-kart, using 4
mm bolts, dia5 12mm

STEERING SUPPORT
*NOTE: SOME COMPONENTS M OME PRE-ASSEMBLED FOR SHIPMENT

4. Assemble the steering wheel: On the steering shaft,
insert 2 plastic washers (one below the top of the front
panel, the other above the top of the front panel, then a
square metal washer then steering wheel, then a square
metal washer then a metal spring washer an then fix with
a nut.

2. Fix the front plate on the
front of the go-kart with 2 x
M5 50mm bolts, dia5 12mm
washers and M5 nuts.

should go into the triangle-atea\of tk efing linkage.

5. Place the steering wheel
cover in the centre of the
steering wheel.

6. Fix the seat to the frame
of the go-kart using 4 x M5
40mm bolts, diab 14mm

washers and M5 nuts.

or doors being opened in your path.
er, and regular checks of brakes, steering and

lighting should be made.
Never carry passengers on you

Please refer to the Highway Code regarding rules for cyclists

ISSUE 1 -07/2017



D !!GE

n to maintain effective movement. Check the bolts, nuts and connection parts
gt sunlight and not external Tighten or re-fix the safety elements and the main
ect is noted, do not use the product until it has been repaired.

Lubricate the chain\o
often. Do not store in\g
parts if necessary. If a de

RECOMMENDED TYRE PRESSURE: 30 PSI. CHECK TYRE PRESSURE EVERY TIME BEFORE USE.

How to remove the chain cover

1. Take the clutch
handle away.

2. Remove the two
screws at the front
of the cover.

4. Take apart the
top and bottom
part of the chain
cover to access

the chain.
HOW TO USE THE BRAKE AND CLUTCH
Reduce your riding speed and then Pull the clutch handle back to the neutral
pull the brake handle up and back- position. This will enable the rider to pedal
ward to ensure the brakes are freeing without moving and can be pushed by

applied. an adult.

S
)~

CLUTCH HANDLE

PRODUCT No. M14459



